
CH11CH23_Katz ARjats.cls May 19, 2020 8:37

Annual Review of Chemical and Biomolecular
Engineering

Water Treatment: Are
Membranes the Panacea?
Matthew R. Landsman,1,∗ Rahul Sujanani,2,∗

Samuel H. Brodfuehrer,1 Carolyn M. Cooper,1

Addison G. Darr,1 R. Justin Davis,1 Kyungtae Kim,1

Soyoon Kum,1 Lauren K. Nalley,1 Sheik M. Nomaan,1

Cameron P. Oden,1 Akhilesh Paspureddi,2

Kevin K. Reimund,2 Lewis Stetson Rowles III,1

Seulki Yeo,1 Desmond F. Lawler,1 Benny D. Freeman,2

and Lynn E. Katz1
1Department of Civil, Architectural, and Environmental Engineering, The University of Texas
at Austin, Austin, Texas 78712, USA; email: lynnkatz@mail.utexas.edu
2McKetta Department of Chemical Engineering, The University of Texas at Austin, Austin,
[...]
alant addition

Reverse osmosis

Advanced oxidation

Reverse osmosis

MF or UF

Disinfection

Dewatering

Thickening

Anaerobic digestion

Secondary

sedimentation

Primary

sedimentation

Preliminary
treatment

Biological treatment

Figure 1

Integrated treatment processes for achieving desired water quality objectives from source waters (a–g). Abbreviations: Coag.,
coagulation; DAF, dissolved air flotation; Filt., filtration; MF, microfiltration; NF, nanofiltration; RO, reverse osmosis; Sed.,
sedimentation; UF, ultrafiltration; UV, ultraviolet.

concentration, and osmotic pressure) (2). In both porous and nonporous membranes, feed-side
fluid mechanics (e.g., concentration polarization) can also influence flux and rejection (2, 18).

MF and UF are typically used to sieve larger particles such as microorganisms, viruses, and
macromolecules that are larger than the nominal pore size (i.e.,∼0.1–10µm forMF and 2–100 nm
forUF) (2).ROmembranes are nonporous (i.e., dense) and can reject even small molecules, such as
ions and some organics. RO, commonly used to desalinate seawater and brackish water, requires
application of a hydrostatic feed pressure greater than the feed solution osmotic pressure. NF
membranes exhibit behavior between that of porous and dense membranes, allowing passage of
monovalent ions while still rejecting dissolved organic matter and divalent ions (2, 20). Key NF
applications have been for water softening (removal of Ca+2 and Mg+2) and removal of natural
organic matter (NOM) (2, 16). NF requires lower pressure than RO membranes (e.g., from 0.34
to 1.4 MPa for NF versus ∼5.5 MPa for seawater RO) (2).

Several other membrane technologies are under development but are not widely used today.
For example, membrane distillation (MD) uses heat to drive water evaporation from aqueous
solutions and permeation of the vapor through hydrophobic, microporous membranes. Al-
though MD is more energy intensive than ED or RO, it can treat high-salinity feed waters
(TDS �35,000 mg/L) (21, 22). In forward osmosis (FO), water flux is driven by an osmotic
pressure gradient across a membrane to extract water from a contaminated feed solution into
a highly concentrated draw solution. Typically, FO processes separate the permeated water and
draw solute (e.g., ammonium bicarbonate) via a low-temperature thermal separation (23). A
common feature of draw solutes is a phase change from an aqueous solute to a gas, solid, or
immiscible liquid at a moderate temperature so that low-quality heat sources may be used (23, 24).

562 Landsman et al.



CH11CH23_Katz ARjats.cls May 19, 2020 8:37

Table 2 Potential membrane alternatives for traditional treatment goals

Conventional (non-membrane)
process Goal Membrane alternative

Sedimentation Removal of particles with settling velocity
�1 m/h

MF

Granular media filtration Removal of most particles �1 µm and some
removal of smaller particles

UF

Flocculation Agglomeration of many small particles into
far fewer large particles

None

Precipitation of calcium as
calcium carbonate and
magnesium as magnesium
hydroxide

Hardness removal NF, ED

Enhanced coagulation Removal of hydrophobic NOM NF
Activated carbon adsorption Removal of natural and synthetic organics RO
Activated sludge sedimentation Conversion of biodegradable organics to CO2

and microorganisms
Membrane (i.e., UF or MF) bioreactors

(MBRs)
Gas stripping Removal of volatile organics Membrane stripping
Gas absorption Addition of desirable dissolved gas

(e.g., O2, CO2, Cl2)
Membrane diffusers

Conventional chemical oxidation Oxidation of reduced inorganics and some
organics

None, though RO would remove many
solutes of interest

Disinfection Inactivation of pathogenic organisms None, though UF removes most pathogens
of interest and is more effective than
chemical disinfection for Cryptosporidium
and Giardia

Precipitation Conversion of metal constituents into
particles for subsequent removal by various
solid/liquid separation processes

None, though RO removes most
constituents without requiring chemical
conversion

Ion exchange Ion removal (specific or nonspecific) ED or RO
Nitrification Conversion of ammonia to nitrate None, though RO could remove ammonia
Denitrification Conversion of nitrate to N2 Anaerobic MBRs

Abbreviations: ED, electrodialysis; MF, microfiltration; NF, nanofiltration; NOM, natural organic matter; RO, reverse osmosis; UF, ultrafiltration.

FO has been investigated for seawater desalination, zero-liquid discharge, and power generation
via controlled mixing of fresh and saline water across a membrane, but these processes have
generally not been economically viable (25, 26). Rather, FO may offer advantages in dewatering
concentrated feed solutions, such as highly saline feed water (e.g., PW and RO brine) that would
otherwise be treatable only via thermal processes (27).

Whereas many of the membrane processes described above remove solutes from water by
selectively permeating water and rejecting the solutes, ED uses dense ion-exchange membranes
with an electric potential driving force to selectively permeate ions from saline water (2, 28). The
most common application of ED is potable water production from brackish water sources. ED is
cost competitive with RO at salinity levels from ∼1,000 to 5,000 mg/L TDS and is used mainly
in small- to medium-sized plants (100 m3/day to near 20,000 m3/day) (29). ED can also be used as
a pre- or posttreatment process for other membrane processes, including NF and RO, primarily,
to improve water recovery (30) or recover valuable resources (31, 32). Table 3 highlights the
synthetic membranes that are currently applied for water treatment and provides representative

www.annualreviews.org • Water Treatment 563



CH11CH23_Katz ARjats.cls May 19, 2020 8:37

Solute size

Membrane
process

Conventional
process

Coagulation/flocculation

Sedimentation/dissolved air flotation

Granular media filtration

ED

NF

RO UF

MF

Hydrated ions Colloids Suspended solids

BacteriaViruses

NOM

Ionic Molecular Macromolecular Particle

10 μm 100 μm 1 mm1 μm10 nm 100 nm1 nm

Solution diffusion Pore flow

ε = Membrane porosity
ρ = Water density
R = Pore radius
μ = Water viscosity
Δp = Transmembrane
     pressure difference
ld = Membrane thickness

Adsorption/ion exchange

10,000 100,000200100

Solute size

Molecular
weight (Da)

Jw = Water flux Jw = Water flux
Dw = Diffusion coefficient of water
Kw = Solubility coefficient of water
Vw = Partial molar volume of water
R = Ideal gas constant
T = Temperature
Δp = Transmembrane pressure difference 
ld = Membrane thickness
ρ = Water density

1,000,000 5,000,000

DwKwVwρ
RT

Δp
ld

Jw =
ερR2

8μ
Δp
ld

Jw =

Figure 2

Comparison of several conventional and membrane processes for water purification and subsequent mechanisms of water transport
through membranes based on solute size and molecular weight (2, 16). Abbreviations: ED, electrodialysis; MF, microfiltration; NF,
nanofiltration; NOM, natural organic matter; RO, reverse osmosis; UF, ultrafiltration.

examples of water permeance (i.e., water flux normalized by pressure driving force) and polymeric
materials for each process.

Expansion of membrane use to wider ranges of treatment objectives for increasingly complex,
nontraditional water sources may benefit from recent advances and potential developments in
materials science and integrated process design strategies. Subsequent sections highlight different
treatment goals for impaired water, conventional membrane methods to achieve these goals, and
novel approaches under investigation.

2. PARTICLE REMOVAL

2.1. Current Treatment

Conventionally, turbidity and particle removal has been accomplished by coagulation/flocculation
followed by solid/liquid separation (sedimentation and granular media filtration). Coagulation
involves chemical addition to destabilize particles, making them susceptible to rapid flocculation
(agglomeration), changing the particle size distribution from a large number of small particles
to a far smaller number of large particles (16). Large particles are settled or filtered from the

564 Landsman et al.



CH11CH23_Katz ARjats.cls May 19, 2020 8:37

Table 3 Water treatment membrane processes and their functionality (2, 16, 33–37, 156, 157)

Membrane
process Solutes rejected Driving force

Approximate water
permeance

Solutes
permeated

Exemplary
membrane
materials

Microfiltration Large particles
(e.g., bacteria,
silica)

Pressure gradient,
0.05–0.10 MPa

20–10,000 L/m2-h-bar Water, dissolved
solids, and
solutes smaller
than membrane
pore size

PES, PSF,
PVDF

Ultrafiltration Small particles and
macromolecules
(e.g., colloids,
proteins)

Pressure gradient,
0.05–0.50 MPa

10–2,000 L/m2-h-bar Water, dissolved
solids, and
solutes smaller
than membrane
pore size

PES, PSF,
PVDF

Nanofiltration Divalent ions and
organics

Pressure gradient,
0.50–1.00 MPa

5–15 L/m2-h-bar Water and
monovalent ions

PA/PSF
composite

Electrodialysis Co-ions Electric potential
gradient

0.001–0.02
L/m2-h-bar

Counterions Ion-exchange
polymers

Reverse osmosis Salt Pressure gradient,
1.00–6.00 MPa

0.1–10 L/m2-h-bar Water and small
neutral
molecules

CA, PA/PSF
composite

Forward osmosis Salt Osmotic pressure
gradient

1–10 L/m2-h-bar Water and small
neutral
molecules

CA, PA/PSF
composite,
PES

Membrane
distillation

All nonvolatile
solutes

Pressure gradient
due to applied
thermal energy

200 L/m2-h-bar Water vapor and
volatile solutes

PTFE, PVDF

Abbreviations: CA, cellulose acetate; PA, polyamide; PES, polyethersulfone; PSF, polysulfone; PTFE, polytetrafluoroethylene; PVDF, poly(vinylidene di-
fluoride).

solution relatively easily. The most common coagulants, salts of aluminum or iron, are added at
a combination of dose and pH to precipitate aluminum or iron hydroxide. Whereas coagulation
and flocculation have historically been employed for turbidity removal only, these processes can
effectively treat complex water streams containing NOM, particles, and a range of inorganic
substances (16). The conventional solid/liquid separation following coagulation and flocculation
is sedimentation and granular media filtration; if particle loads are low, sedimentation is omitted.
Pore spaces in granular media filters are much larger than the target particles to be removed,
so removal occurs via particle attachment either to the media itself or to previously captured
particles (16). Consequently, granular media filtration may fail if the surface chemistry is not
correct; the 1993 Milwaukee Cryptosporidium outbreak, which sickened ∼400,000 people, was
caused by inadequate filtration at a Milwaukee drinking water treatment plant.

Although the above discussion focuses on drinking water treatment from surface water, parti-
cle removal is central to many of the treatment trains depicted in Figure 1. In traditional munic-
ipal wastewater treatment, the most common biological treatment is the activated sludge process,
which uses a suspension of microorganisms and is followed by a solid/liquid separation process
(e.g., sedimentation) (16). Seawater often contains substantial particle concentrations, so the treat-
ment train for seawater desalination starts with the same processes commonly used for treatment
of river water to make drinking water. PW contains relatively high TDS, total suspended solids,

www.annualreviews.org • Water Treatment 565



CH11CH23_Katz ARjats.cls May 19, 2020 8:37

MBR: membrane
bioreactor

and turbidity levels, so particle removal is essential for reusing such water for fracking or higher-
quality uses such as agriculture (8). Oil particles are first removed by oil/water separators (e.g.,
gravity separators, hydrocyclones) followed by conventional particle removal processes (e.g., sedi-
mentation or flotation and granular media filtration). Of increasing concern are the manufactured
nanoparticles and microplastics present in many water sources; these particles tend to be more
stable than those of natural origin and require higher chemical dosages (or other conditions, such
as lower pH) for effective coagulation/flocculation (38).

2.2. Membrane Processes

Membrane filtration for particle removal was originally used as a stand-alone process; however,
high feed turbidities led to challenges (e.g., colloidal fouling, higher loading rate, and frequent
backwashing), underscoring the importance of pretreatment (39). Membrane filtration pretreat-
ment is now common and can involve conventional treatment methods (e.g., coagulation, pre-
oxidation, or lime softening), microstraining, or pH adjustment (16). The Milwaukee outbreak,
coupled with tightening drinking water regulations and declining membrane filter costs, provided
a strong impetus for drinking water treatment plants to adopt MF or UF rather than granular
media filtration as the final solid/liquid separation process (40). Following successful operation
of the first large-scale membrane filtration facility in 1994 in Saratoga, California, the number
of MF/UF plants has increased rapidly. In general, for drinking water UF/MF systems exceeding
20 million gallons per day (mgd) capacity, capital costs range from $26.5/m3/day to $40/m3/day
(2004USD) and operational costs are in the range of $0.01–0.05/m3 of product water (2004USD);
a large fraction of the operating costs is due to membrane cleaning/replacement and energy costs
(41). Membrane bioreactors (MBRs) have replaced conventional activated sludge-sedimentation
processes in many wastewater treatment systems owing to their smaller footprint and higher ef-
fluent quality (i.e., more complete solid/liquid separation) (2, 16, 42). MBR plants can typically
be constructed for the same capital cost as a conventional wastewater treatment plant [e.g., the
capital costs for a 20 megaliters/day (MLD) capacity MBR plant are in the range of $0.35–0.68
million (2015 USD) per MLD] (43). MBR operating costs have decreased in recent years and de-
pend on flux and the age of the membranes; a 2017 review (43) estimated typical MBR operating
costs to be between $0.14/m3 and $0.26/m3. MBRs have eliminated the need for granular media
filtration during tertiary treatment of municipal wastewater. If wastewater treatment effluent is to
be further treated to produce potable water, UF is almost always used either in a wastewater plant
or as an early step in an advanced treatment plant to avoid particle contamination of RO units.
Furthermore, the high particle concentration in most PWs usually means that conventional pro-
cesses such as sedimentation or flotation are used for removal, yet MF and UF have the advantage
of being more easily skid-mounted and are able to be moved easily from one site to another as
wells are taken out of service.

Current research in the area of particle removal by membrane technologies has focused on
membranematerials and pretreatment technologies that can be implemented to reducemembrane
fouling. These topics are discussed in Section 6.

3. MICROBIAL CONTAMINANTS

3.1. Current Treatment

Important microbial contaminants include bacteria (<1–10 µm in size) (e.g., Escherichia coli, ente-
rococci species, Clostridium, and of emerging concern, Legionella pneumophila), viruses (4–100 nm)

566 Landsman et al.



CH11CH23_Katz ARjats.cls May 19, 2020 8:37

LRV: log10 reduction
value

USEPA:
US Environmental
Protection Agency

DBP: disinfection
by-product

AOP: advanced
oxidation process

that consist of RNA or DNA wrapped in a protein coat [e.g., Caliciviridae (noroviruses), Picor-
naviridae (enteroviruses), and Reoviridae (rotaviruses)], and protozoa. Protozoa (Giardia, Cryp-
tosporidium, and the less common Naegleria fowleri) are particularly challenging to disinfection
processes because they vary in size and go through a life cycle from trophozoites (active forms) to
3–14-µm cysts (dormant forms) that can survive extreme conditions (44).

Typical untreated municipal wastewater concentrations of bacteria are 1010 colony-forming
units/mL, 106 viruses/L, and 1010 protozoa/L (44); these values are variable and depend on the
enumeration method. Conventional wastewater treatment (i.e., activated sludge) can achieve as
much as 3 log10 (i.e., 1,000×) reduction values (LRV) of bacteria, 2.5 LRV of viruses, and 2 LRV
of protozoa (44). Although conventional chlorination can achieve 6 LRV of both bacteria and
viruses, it is not effective against most protozoa (44). The US Environmental Protection Agency
(USEPA) mandates removal of protozoa from drinking water (3 LRV of Giardia and 2 LRV of
Cryptosporidium) (45). Credits are given for the types of filtration methods used based on the re-
moval efficiencies: 2.5 log credits forGiardia are given with conventional filtration, whereas more
advanced filtration methods (UF, NF, or RO) give >3 log credits for Giardia (45). Along with the
limitations of chlorination to remove protozoa, residual chlorination for posttreatment microbial
control can yield carcinogenic disinfection by-products (DBPs) through reactions withNOM (46)
(see Section 4).

Microorganism removal is essential for water reuse (44, 47). California and a National Water
Research Institute expert group set regulations for direct potable reuse that include 12 LRV of
enteric viruses, 10 LRV of enteric protozoa, and 9 LRV of total coliforms with raw wastewater
as the basis (44). PW can have unique bacterial communities (e.g., sulfate-reducing bacteria), so
removal of bacteria becomes critical before PW is disposed of or reused owing to environmental
concerns and other challenges, such as reservoir souring during well injection (48, 49).

3.2. Membrane Processes

Membranes readily remove microbes by size exclusion and charge repulsion of large, often nega-
tively charged species.Membrane-basedmicrobe removal began in the pharmaceutical andmicro-
electronics industries; 200-nm (nominal pore size) MF membranes can remove nearly all bacteria
(18, 50). Additionally, MF and UF use in beverage and food industries is widespread; MF is used
for clarification (removal of yeast and bacteria) in wine and beer purification, and UF is used in
production of cheese and fruit juices to concentrate whey proteins and sterilize, respectively (51).
Membranes are also critical in the purification of biotechnology products, as they can achieve
sterile filtration, protein concentration and purification, and virus removal (18, 52).

Increasing use of membranes for drinking water treatment is due, in part, to their better mi-
crobe removal relative to granular media filtration. Similarly,MBRs have better microbial removal
from wastewater than conventional processes (53, 54). In a pilot study comparing MBRs to a con-
ventional activated sludge process,MBRs achieved>1 LRV–higher removal of fecal coliforms and
coliphages (55).MBRs have also been found to remove antibiotic-resistant bacteria and antibiotic-
resistance genes up to 7.1 LRV (56).

Effective pathogen removal is generally based onmultiple-barrier treatment trains that include
secondary wastewater treatment, MF, RO, and advanced oxidation processes (AOPs); such pro-
cesses can produce a variety of fit-for-purpose water products. For example, the Edward C. Little
Water Recycling Facility in Los Angeles produces five different types of water for various applica-
tions (e.g., cooling towers, industrial boilers, landscape irrigation, and groundwater recharge) (57).
However, membranes used for microbial decontamination are limited by biofouling, as discussed
in Section 6. Additionally, degradation of polymeric membranes by membrane-cleaning chemicals

www.annualreviews.org • Water Treatment 567



CH11CH23_Katz ARjats.cls May 19, 2020 8:37

MMM: mixed-matrix
membrane

UV: ultraviolet

GO: graphene oxide

TOC: total organic
carbon

BOD: biochemical
oxygen demand

COD: chemical
oxygen demand

VOC: volatile organic
compound

THM: trihalomethane

HAA: haloacetic acid

(e.g., chlorine) decreases membrane lifetime (58). Disinfection followed by dechlorination is used